CHASSIS MISCELLANEOUS

20

GROUP PART MAME and DESCRIPTION

PART
HUMBER

MODELS

o
-

20.C00 - SHCCK ABSORBER = FRONT

Shock Absorbar (S‘Gamped TBS?E‘J}it-iliiiiiiliiiliiililil
Shock Abscrber (Export)(Stamped 73hL75, 73LL89 or
Tasjaﬂ}liqvluibib'i-i ------ L N R R A i
Lﬂc}mut, 3}"8“—"2}4 Hlxa---|u'vlii-o-of---qunvqiiiqqoqioil
Shock Absorber Installation Kit....oaorvcasaess ooa00o000
Consists of:
2 = 201118 Retziner
8 - 206651 Cushicn
i = 202257 Lacknut
i = 201015 Retainer
ly = 202867 Retainer

20,002 - SHOCK ABSORDER T0 UPFER SUFPORT CUSHICN

Gushiontlt-liioli!ltllrlrl---iliii ----- AR R ERE R EEE LR RR L
Ratainer, 13/32" ITalisecaassassnsarsnsansns
Retalner, 1/2" I.Diiccsescasscnsssoasnansessassocnnans
Retainer (Pilot) 9/16M Ieleeacecsscascsnasssnssnsscns

RN R RS

20,00 - SHOCK ABSORBER TO FRONT SFPRING SEAT CUSHION

G“-Shil:‘ﬂ.o-.-t -------- A E AR R R R R RS RS o
Retziner, 1/2" I.luccvceessnss el elgtet ot TRt Tetetalalele
RE!‘.-E'}.IIEI', gﬂé“ Iinc---.ipiiiociiiittdtiiittt-s---ltl.

Bracket, Shock Absorber, Lower....... sesssssncstasnsnne
Bolt, 3/8"-2L x 3/L4" Hxe Hduvesvwananosannns sessssans
Iﬂﬂkﬁuﬁ, 3;8“-'-2]1. }m--ui--iiilliriitifill-l-tlilillliill'illlil

LU LR I L B ]

20,010 - SHOCK ABSORDBER - REAR

Shoclk Absorbar (Stamped 735751)e-csssssssasssasssccssas
Shock Absorber {Stamped 73LL76, 73uL90 or 736381)ee.s.s
Flatwashar, Outer {15/32" I.D. x 1 1/L" 0.D. x 1/16"™)|
Flatwasher, Inner (21/32" I,Dex 1 5/16" Oulu)esccaas
Iﬂﬂlﬂlﬂt: T;l&“—ED ﬁ&-q-taattidiiiisii FEEEEEEEEREEEE]
E’ushing.ﬁ.‘llI..“...'... IIIIII de s ESE s R FFFT R R Rl
Shock Absorber Installation Hit....sesveeaecisninsinanes
Consists of:
i - GM=l}51015 Locknut
L4 = 206120 Flatwasher
8 - 201494 Bushing
L - 201195 Flatwasher

20,100 - FRONT LICENSE PLATE BRACKET

Brackotessssssasnsssannns T N R A EGBSET ElLE 51],5 1
E'Dltl, 1;"1.1"-—29 x E}"BH Hx. Haa e araals'als s 's s s a/a s s 's s /s s sieis aTe GH"J.EGE‘S}.I ﬂ’,z 5h5 2
Iﬂﬂkﬂaﬂh'}r, l,ﬂl“ Elqu Toothaserasaananssssns IEE RN GH“]-E-]-TE_? 51L2 5h5 2
Flﬂtﬁaﬁhﬂr’ ]ﬂ:" OMesssmtsasaasaasasssdsssnnassasssad GM""‘lzﬂj?? 51[2 5115 2
Hﬂt, lfh"-‘g[:' Hx. Theeasusssasnnsssnrasssansnnsnsnsns '.IGH-].ED}TS 51].2 Shs 2

2129l

209809
GM-1:112828
21069

2064551
201015
202867
201118

206651
202867
201118
21,296
GM-123520
GM-LL2828

21;295
209810
201495
GM-131016
GM-1:51015
20149Y
214070

sh2  5hs
sh2 ## shs
she  shS
sh2  SLS

shz 545
sh2 55
sh2  5L5
5h2  5u5

She  5LS
sh2  sks
sh2  5L5
sh2  5h5
sh2 55
Sh2  5L5

k2 5L5
Sh2 ## 5h5
1P
ske  5h5
sk2  5L5
sh2 545
Sk2  5k5

HE ™

o B LR

e I L N

HoEEE MM

81




20

CHASSIS MISCELLANEOUS

P
GROUP PART NAME and DESCRIPTION H::::R MODELS EE
20,106 — FRONT LICENSE PLATE MOUNTING PARTS
BDlt,l}.ﬂll"—EﬂIF,flﬁ" Rdi Hdl Sllil‘I-!-I-lliili-!i-!ll-lllli-l GMETSE& ﬂ;z 5115 2
M, "'—Eﬂ HK- Lt.lliil"l!llll'l'l'lll'l'!'l'll'lilillilll!iii- GIJ—J.EGjTS ﬂ}‘z 5.',[5 2
20,119 - REAR LICENSE PIATE MOUNTING PARTS
Screw, Nos 1L-10 x 1/2" Rd, Hds Cre BeCe T8Paeesasaesqs|GH=161708| 5h2 eys | 2
Bpamtlil..'I'I'IIII'I.‘.‘I""“I.."‘IIlll'.'...'l.'.'.‘-l'.. 213‘626 51].2 ﬂ‘s 2
20,200 - FRONT BUMPER BAR
B&I‘il-I-Ii‘.”’tli'i'iliIIII‘-'I‘#‘-...'.#I“lillll_‘;-‘-"i“ 2035?3 ﬂz 5!‘5 1
Flatwasher, 15/32" LD, x 15/16" O,D, x 1/8"[tc Inne 20147L) she  Shs |2
Iﬂﬂhlut, ?f“lén-‘]ll-!{xlti't-illll'lllliill‘llit-lliii.. Support. 2&55?1], 51[2 51],5 2
Bﬂ‘lt" Tflﬂﬂ—lhxli"h“ '}?. Hd-iii-iiiiliilil= EEI'B&‘L'.G ﬂlz 51[5 LL
Smuarill‘lli.......dil‘l..iiiiIiii'ii'iii.l" to 2055?5 %2 5]45 h
Flatwasher, 15/32" I.D, x 15/16" 0,D, x 1/8n| Outer o0171| B2 248 |
Iﬂc!’mut'} Tf%“-lh HJC!--|l¢-|i-|-r-|or|l|-lll-|-|-|a-|-|-l E_uppﬂrt EDBE?J.L 5’*2 EL-S h
o B S e S R e ARG OO Cars 1838 |eessccsssasasses 212282 #Hshs |4
Speadnut!lll-liliinlifil Bum;ﬁr T‘Ii'ﬂgﬂ SEABSFFFF RS FEE B 21299? ﬁShS LI.
20,208 - FRONT BUMPER SUPPORT
supmrt, I:meri lllll L B N BN BB BB B R BB N B RN BRI BRI N NN NN NN ] 215&40 51[2 Shs 1
Eupmrt. D'thlar’. Rightilill...-.II..II"'."‘..".'.“..' 215&]41 51[3 Shs- 1
ﬁllp'pﬁrt, 0111331‘, Iﬁft-l-i-litiiliiiiiii-il-i--il-l-.-l-l-.-.-l-t-.- 2]5&!]2 51‘2 51[5 l
Bolt, 5/8%alB x L 3/8" BHxu Hdeceesessssanscassannen oo GM-li2B20) | 5L2 s L
Flﬂtﬁaﬂhﬂr, 21,‘{32" IIDI\ x 1 Sﬂﬁﬂ G-D‘i!l!lliiiiii!ii GH—lBlUlﬁ 5112 5‘45 LI.
Iﬂ‘:mut' 5;8“_13 Hx.iI"li'l'l'F"'i¥¥iiii.'i‘.|iiiil GMSIDET %E Shs h
Insulator, Inner and Outer SUPPOrtS.ss-sssssssssssssssa 208505 | She 5hs | 5
20,250 - REAR BUMPER BAR
Bar {E.'Ecﬂpt U‘l’-ili‘tjf}. N R R R N N R R NN NN NN NN 21363h 51[2 1
Bar (Utllitly‘ 0]113‘}.-...-------41--" tetassissNRtasdatag 213635 51[2 ﬁ# 51[5 l
Bolt, 7/16"=14 x 3 1/A" Ov, Hd, (except [
Utilit}r]lua--- T e R LR R S Y] .. 213625' 51].2 51[.5 2
Bolt, 7/16"=14 x 1 1/2" Rd, Hd, (Utility| 4o
iny]---4;---t-o--o----ﬁ-iit---lt*--ii. Iﬂnﬂr - W Elﬁ% SJ.I.E 51].5 2
Flatwasher, 15/32" I,D, x 15/16" 0,0, x | Support
BH!IIII  FE N NN ER NN E Y] IEE RN ERN] ' EENEY e zﬂlll',?l SLE 5&5 2
[mlmut" )’15"-11[ Hxilii#iii.llii!!iiiii e 2035?1[ 5}42 5'45 2
Bolt, 7/16M=1l x 1 1/2" Rde HOeuwesevvess .ol  213636| Sh2  Sks | L
Flatwasher, 15/32" I,De x 15/16" 0Ds x [ to |
l!ﬂ'“a----ss ----- TR L L E R R N R N Outer - 2&11‘?1 51[2 51[5 h
Smueririiiitilii.t..'iii IIIIIIIIIIIII - Supmrt L ] EDBSTS Shz H‘S h
Iﬂﬂmut’ Tflﬁ"—-lh L A R PR wasn| I EDBS?]-I ﬂlz 5«h5 !-l
Bridge {axcept DL I EP NN e aiaiainfais sinisiniainsin sieimieisasiiileis 213637| k2 545 |1
Eﬂlt Tj' "113\!-1.1,"2" :Hxi Hdlt---nti-r-i-l-r-i-i-rii-! EERRE] GH"‘lDDlhB 51‘2 5h5 2
Fla‘bwaaher, 16/32" I.D, x 15/16% CuD. x 1/8".........] 201471| Sk2 = 545 | 2
Locmut, ?flﬁ“_m Hx. IR N EE NN N NENNENHNENIHSNIEIEINEINIESEIMH:.RJ-SIHRIMEH;ESEH;:SH;EH:EHJE ] EDBET!-; m -ﬂ‘S 2

82




CHASSIS MISCELLANEOUS

20

P
GROUP PART NAME and DESCRIPTION H;‘;’::R MODELS EE
20,252 = REAR BUMPER SUPPORT
sup‘pﬂ'rt, II.-LnErOPI!-I#+!-"P"'ll"‘l'l"""-'l'.iiil"itttililli 213538 ﬂiz Ehs 1
Euppﬂrtr, Gﬂt&r, Right‘lv"..‘l!IIQ.-.‘.‘.‘F‘.'I.i!fl-*"iﬁ!‘ 21353? 51],2 Shs 1
suppcrt’ ﬂut’cr, Iart'lr1'i!!‘-""'!'!Il!!!"l"*l‘l‘!!!il‘l!lilll- 2136hﬂ 51‘2 ﬁE 1
Bclt" 1!2"'-2{} x l 3}"‘5" ]{KI Hdl‘l!!!Pliilll‘iltlltiiiii. GH-lEjBTE Shz Ehs *
Flatwasher, 9/16" I.De x 1 3/8" O Duesvsesrsasvuccss «| GM=120390| 52 L5 | =
Lockwasher, 1/2" Int. Tootheesceessacrosarscancsanaa «| GM-1385,4%9| Sh2 BLG | #
Luc}ﬂjut, UE"_;ED I{x'*#-#'-!"P'!'#lliiill‘*l‘iﬁl‘iiviil'll. G}H‘Slglg 5h2 Ehs *
ms‘\ﬂ-atur, Irmgr Suppar't'-“"'--l'!'!t“l*llll!‘ll'llllllllfi-llllii'l-'l-ll EGBEDLL ﬂa sh; 3
Insulator, Ouber SUPPOrt.e..civcicectionnnnnass seacesanns 208505 Sh2 545 | 2
20,260 - BUMPER GUARDS, CAPS ANDW INGS - FRONT
G'I.'IE.I‘CI, Right‘icl"i'-‘lillliil --------- EE s Er R E R AR R L] 21531}3 51'.2 51].5 1
Guard) Tadt i i e AT e ur 2158l | sh2 shs |1
Flatwacher, 15/32" I,D, x 15/16" 0D, x 1/B™, .. ..0uee 201471| Sk2  Bh45 | 2
Iﬂcm-t" T}f “'—.LI-’- IIx-‘l‘l-!'I'!!'I'!'!'I'!l!!?!!*!ttriiiiir-ii EDBEIT!.I. ShE 51'-5 2
B'D'lt, ?;%"-11[, X P Rdl Hd-- ﬂarriageitl-lvii!filtltlt GM"I.%IL&O 5h2 ShE 2
SPECdnutrfiv---tqtq-tormvqu-11:-1:4--'#-4 iiiii fFEFaERER [ ] E‘l%ha g‘z Shs ?
Wing, Rightlliltrtlilll!ritlilillill-llllll‘ ------------- AR R ] %35-114 51‘2* 51].5 1
Wiﬂg, I-Eft!'l*ll'"illlii!l‘il! ------ L N I 2{}5515 5].[3# 51}5 l
Bﬂ‘lt, ?fl’s‘""\lh x aﬂLH Rdll H'd'l ------------ LE RN NN ] Eﬂﬂglé 51‘.2 * 5&5 h
Flﬂﬂﬂﬁhﬂr, 15;32“ ItDln X 15}'{16'“ Gi]]t x U&“Iltlt!l‘l! Eﬂm?l 51]-2 * 5]1.5 h
L'o'c]'mut, ?,flé““ul hiii1!'Illl'!l!illtlliitl‘-ilttvl‘iillri¢ E'DBETI; 51;2# 5.!{5 L’_
20,265 - PUMPER GUARDS AND CAPS - REAR
ﬂap_‘. B‘L’lmpﬂ!" B‘l"‘ dgﬂ_-l Rightlh L I R R R N R N I W ] 21361[6 5152 # 51‘,5 1
Cap, Bumper Bridge, Lefteciveisissesectrsesarasnnans “os 213647| 5h2 # Sh5 |1
Bolt, 7/16"-14 x 4" Rd, Hd, Carriage...... ceveriaenes GM-120769| Sh2 # ShS | 2
EPreedIm-h'!"i"l"!"!"" """" L L L LN LI L LN N ] 213’6h3’ ﬂtz # 5115. 2
Fl&t‘ﬂﬂhﬂr, 15;{32" I.D. x 15;1&" 'D-Ba x 1,."'3 TR YA 2':‘11[?1 511.2 # 5&5 2
Iﬂcmut, Tﬂﬁ"-ul I'b:u' LR R R N A R NN N A N A ] 2‘035?1]- 511-2 # 5&5 2
Cap, Outer, Righte.vierveses et aleinslein STelere e e ele iete s aala's 213648 Sh2 S5 | 1
Cap G"‘J:ber ...ﬁf-t.- LR B N L B L L L B B B B I B ] 21361[.9 5112 Shs 1
Bul‘b fla"-m x1 1;‘2" Rd. Hd..... teo 213636| 52 ShS | L
SPE.GE“ T IR Y R Duter XEEIIE 2355?5 942 S'I'I'S ll-
Iﬂc]ﬂlﬂt T!lﬁ"“lh HI.. LR R suppﬁrt IEERENTY EU'BSTh 5"“2 51‘5 1}
Bolt, ?;16"-;1.4 VR IRAS DTt i o 208516| Sh2  Sh5 |
I‘latHBShBr, 15/32" I.D. x 15/18" 0,0, x l,fﬂ"|: :| 201571| sh2 chs | L
Iﬂ!ﬂ{l’m‘l‘-, Tﬂé“-m H-ﬂ-lli!i!llltlifiil‘-ilitttji EGEETLL 51[.2 SJ.LS ll
FPlate, Name, "Traveler" (Utility only)...evesssasssassa 206257| Sh2 ## shs | 1
SPaﬁdnutnlntnndl-tlrd+1-l-lrtilotlr---&-rorrro;;olrttnt 2&2592 5]12 # 51].5 3-
204300 - TOOLS
Tool Kit (inel. Jack, Wheel Wrench and License Mounting
Parts) (UE41ity only) eevvevsraneenes oAt R e e . 213802 sh2 chs | 1
AT b T e e R e Ry Sl S 213,22| 642 chs | 1
Wrench, Wheel Bolt....ceeueanes A L 203288| gl2 oLs | 1

#As Required 83

"

.




	kwpm820081.jpg
	kwpm820082.jpg
	kwpm820083.jpg

